4 3 ﬂ? 2 | 1
NO PART NAME PART# REQ'D MATERIAL
1 |EYEBOLT 7/8"X7" EBR78478TH 1 CS
2 |HEAVY HEX NUT 7/8"-9 N78XSH 1 CS
3 |FLAT WASHER 7/8" WASH78T 1 CS
APPLY A BEAD OF WELD TO THE TWO
, END THREADS AFTER INSTALLING WASHER AND NUT
(15/8)
y
= (47/8) -
(B1 1/2) - (4 5/16) -
\ | \\ A
— - @ e — ISOMETRIC VIEW
|
Q |
1 | {. - (15/8)
| | Tx |
P4 | @ T @133
| , B JG 6-9-17 |UPDATED PART DESCRIPTION
(@13/16) A | TAK | 12-4-13 |RELEASED FOR PRODUCTION
REV BY DATE DESCRIPTION
é FRACTIONAL: —s/16b | ™ ESALCO PRODUCTS, INC,
X.XX: +,03| CHECKEDEY: CHL PART NAME:
X XXX +015[moommaor] e | EYEBOLT ASSEMBLY 7/8"X4 7/8"
ANGULAR: +]° pp——
ALL MAGHINED SURFACES 7o | DATE: | >/21/2009 [MATERAL GEE BOM
HAVE ﬁoligDRg_?HFég\IErSgNLEbb PARF(;PI;?C\Q'EI%E%% CHL PROJECT #: 130923 FR2 SHEET #: 1 OF 1 SCALE: 1 : 1
TS ERIT PROFERTY O LD EROOUCTS B, CONTALS FROPRETAR oI 4&@} S | "R [s2ra013 B3 7679 E B78478X2TH HT
4 3 2 | 1




	EB78478X2THHT
	Drawing - EB78478X2THHT - Sheet:1


